== I— [l BC R
PARTS LIST
IN—Y1) X

BEW Series
BEW <1)—X

SEIKO SEWING MACHINE CO.LTD.



Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a line

2. This book was prepared based on information available in Dec. 2{7

3. Parts are subject to changes in design without prior notice.
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F {ABH{%/Machine body




F KB {% /Machine body

No. | 2B EE |Me An DESCRIPTION
PARTS No.|QTY

1 (60384 EI SFE 3 SUPPORT BAR

2 |61018 1 [k TOP COVER

3 |60227-02 1 |CDEAYILAR)L DIAL BUSHING, CD

4 |B150607 1 | EiRT Lz RUBBER CAP, 32.8

5 |61015 1 | XKFEH/— COVER, :T/TAKE-UP LEVER

6 |60204 1 | X8H/—1t SCREW M4X0.7 L=6

7 (31207 1 | RKEH A=k Tvv— WASHER, PLAIN M4

8 |60228 1 | ERS—bs3wEy SHEET PACKING

9 (30066 7 | EfRat SCREW M5X0.8 L=12

10 (27172 1 |EHiEHRC SCREW M6X1 L=8

11 (27174 2 |avvy—ILEftiiESH Rt SCREW M4X0.7 L=10

12 (31207 2 (A= )LEud RS R LT v r—  |WASHER, PLAIN M4

13 |60002 1 |mEiR FACE PLATE

14 |B159150 1 |ERT L RUBBER CAP, 20.5

16 |60004 1 |[EHH S OIL WICK, 130

17 |60003 1 |ERs Sy PACKING,; F-PLATE

18 127177 2 |@ERiE SCREW M5X0.8 L=16

19 |B117936 3 |TLie RUBBER CAP, 9.4

20 |20218 1 |BHART L RUBBER CAP

21 |20161 1 AR OIL WINDOW

22 | 8040 2 |a—FKhi—it SCREW SM9/64X40 L=8

23 |30025 2 |a—Fhn—ik7vir— WASHER, PLAIN 3.5

29 |B142374 2 |mwHL A —#Twa BUSH, DRY : L=20

30 |B140063 1 |\ ILIs—RApwsS— PIN, DOWEL

32 |B153132 1 |\ ILIN—AbyA—Fa—T NYLON TUBE, L=13.5

33 |B140063 1 (1YL N—RTYT A pyri— PIN, DOWEL

34 |B104821 1 (23wH L —#T L RUBBER CAP, 10.5

35 [30046 1 |7—AEILE SCREW M4X0.7 L=6

36 {31207 1 |[7—ARELETY N — WASHER, PLAIN M4

37 |60238-01 1 |ZELk SLIDE PLATE, F

38 [70214-01 1 |EZELIRRTY T SPRING

39 37229 1 |ZELIRIE SCREW M4X0.7 L=5

40 138023 1 |BlRARy/— STOPPER

41 |8040 2 |AHlRALyIA—IE SCREW, SM9/64X40 L=8

42 |60358C 1 |k EiR(E) UPPER COVER ASSY, BED

43 |60359 1 [RuF kiR Syxy SHEET PACKING, BED

44 (30075 10 |Ryhk EiRiE SCREW M4X0.7 L=8

45 |B105113 1 [AwFSde SCREW SM12.7X28 L=5

46 |B105215 2 |NyRismiE/ AyExy PACKING

47 160357 1 | ZR7ui4S PIPE

48 {60371 1 [BRRE=—)L/(F TUBE, 120

49 160364 1 |RyRihig OIL CAP, BED

50 |B140518 1 IRkl 28mie SCREW SM7.94X28 L=10

51 |B081007 1 | NyRmaso8migo g 0 RING, P7

52 |61045 1 |NILME—F ($) BELT GUARD SET

53 |61045-01 1 |NILMA—EQ) BELT GUARD, L

54 |61045-02 1 |NILMA—E(©2) BELT GUARD R

55 |61045-03 1 [RILEH—E@) BELT GUARD

56 128138 4 |[ARJLH—FIEA) SCREW M6X1 L=10

57 [10599 L 4 [N —F1EA) Ty e — WASHER, PLAIN M6

59 [11142 2 |RILEH—KikB)T v r— WASHER, PLAIN M4

60 {37288 2 |RJLEH—FI1E(B) SCREW M4X0.7 L=5

61 (35495 1 BB EAE HOLDER BAR

62 |101520 2 |BRHBIZZXFELSVE NUT, SM15/64X28

63 |B159150 1 |R&HS—TLEE RUBBER CAP

64 |37288 3 |[RJLEH—F1E(C) SCREW M4X0.7 L=5

65 (37229 2 |7ug SET SCREW, SOCKET M4X0.7 L=5
(2% %t/ Two needle >

1 (61208 e SRS SUPPORT BAR

66 |61207 EIS;SEE 16D SUPPORT BAR (LONG)




L EhE84% /Upper shaft mechanism
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L #HR8{% /Upper shaft mechanism

=]
No. | BEES |KE an 44 DESCRIPTION
PARTS No.[QTY
1 [61004 1 | E#h UPPER SHAFT
2 (61048 1 |52 9F—avhl CRANK MOTION CAM
3 161003 1 | LEAFIAZIL BUSHING, UPPER SHAFT
4 | 1309 1 |95>9hLIEA) POTION SCREW 6.75X24 L=20
5 (18607 1 |95249hLukB) SET SCREW 6.75X24 L=14
6 (10524 1 |$tESSIEIE(A) SET SCREW 6.75X24 L=6.5
7 |70016 1 |##ESZ9EIE(B) SET SCREW 6.75X24 L=35
8 20067 1 | b#T Ak RUBBER CAP
9 [15033 1| EEhidas OIL WICK
10 |60009 1 | E#BRAS— () BEARING COLLAR, M ;U-SHAFT
11 |27172 2 | EEBRAZ—(d)1E SET SCREW M6X1 L=8
12 |60010 1 | EEART7YL T (F) BEARING
13 |60223 1 |R&EEHT— COLLAR, BOBBIN WINDER
14 35999 2 |HR&EFHS—IE SET SCREW M6X1 L=6
15 160224 1 | EAJILRT—Y ($8) UPPER BELT PULLEY COMPLETE
16 (60225 1 | ERJLRT—1—IE(A) SET SCREW M6X1 L=12
17 (28043 1 | EXJLET—1)—1E(B) SET SCREW M6X1 L=10
18 {60008 1 | EEBRAS—(#) BEARING COLLAR, B ;U-SHAFT
19 |60013 1 | EEBRAS— (&)L RETAINING RING, EXTERNAL C20
20 |27172 2 | E#BRAS—()IE SET SCREW M6X1 L=8
21 |60014 1 | EERT7YL T () BEARING
22 160226 1 [2A4325 ALk TIMING BELT
23 60225 1 |F—U—1k(A) POTION SCREW M6X1 L=12
24 128043 1 |F—=Y—1t(B) SET SCREW M6X1 L=10
25 |61043 1 | F—U— PULLEY COMPLETE
26 |37031 1 | F—y—lmLKl SCREW M6X1 L=16
27 {37028 1 |7—U—#HRLLLESR WASHER
28 |271172 1 | EEARILIE SCREW M6X1 L=8
29 |10563 1 | EEARIL T Y o— WASHER
30 |11069 2 | EEARJLTTILE FELT
31 161035 1 | B8 A% ILRE(A) OIL WICK
32 110729 1 | E#ARILHE OIL WICK
33 |61044C 1 |XFYT INDICATING RING
34 |61030-A 1 | B INDICATING PLATE
35 27171 1 (XYL T 1k SET SCREW M5X0.8 L=10




L 1XVUREH{Z /Upper feed mechanism
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W ERBH4% /Quick reverse mechanism
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1£YB8{%/Upper feed mechanism
(=]

N | EES (ue fmi DESCRIPTION

PARTS No.|QTY
1 [60214C 1 | EXYUERZ DY FGEE) UPPER FEED CONNECTING ROD COMP'S
2 |60214 1 | EEVEZOVR UPPER FEED CONNECTING ROD
3 (28076 1 | E&EEHEnvF#Eal PINCH SCREW M6X1 L=18
4 160215 1 | EEVEREE5E UPPER FEED CONNECTING LEVER
5 |28076 1 | EEEELSERHRC PINCH SCREW M6X1 L=18 .
6 (60217 1 | LaXYEEE (40) UPPER FEED CONNECTION COMPLETE
7 |BS07333 1 | LEVEHE AT PIPE, 4
8 117047 2 | EaXY S S FERAL SHOULDER SCREW, SM9,/32X28 L=8.5
9 [17095 2 | kXY EREAL L& RETAINING RING, E8
10 {60218 1 [ EREYEGEE=Z— (T TUBE, 250
11| 0148-F 1 pEEE=— LTIk FELT, 3X18
12 (60219 1| EEYEE S OIL WICK, 170
13 |30750 1 [ EEYER/ VR FASTENING BAND
14 {60079 1 EYET LR RUBBER CAP

Witz B8{% /Quick reverse mechanism

= =] DESCRIPTION

N | EEe |88 A E

PARTS No.|QTY
1 (60203 1 |7l /\—&h REVERSE STITCHING LEVER SHAFT
2 117095 RS IVIASS 114 RETAINING RING, E8
3 |B025100 1 |1\ HL—#E Tyl r— WASHER, PLAIN S 10
4 |B147504 1 |AT4A SPACER
5 (60204 3 |ATHILE SCREW M4X0.7 L=6

BS07375 (RS IVIACY eV SPRING
3 BS07374 1 |8y Lni— REVERSE STITCHING LEVER




St - RFEE R (1 K&, SBAT)

Needle bar and thread take—up mechanism (single needle, type S)




gH4E - KFEBEER (1A &, SB17)

Needle bar and thread take—up mechanism (single needle, type S)

a
.| BEES |4E LS DESCRIPTION
PARTS No. |QTY
1 |61026CC 1 [#rELSGER) NEEDLE BAR-BRACKET COMPLETE
2 161026 1 |#ELA NEEDLE BAR BRACKET
3 |60028-02 1 |#ELEH NEEDLE BAR BRACKET SHAFT
4 |60028-03 1 géii Ly . RUBBER SHEET
5 160030 2 SHimE Y PIN
6 160044 1 |#HEREEAL—IL GUIDE RAIL, NEEDLE BAR CLAMP
7 (37112 2 gg#ﬂiﬁmlx—»m SCREW M3X0.5 L=6
8 161036 1 NEEDLE BAR
10 |B140553 1 &tk SET SCREW, SM3.17X40 L=4.5
11 60041 1 |#HEfa=E NEEDLE BAR CLAMP
12 |37134 1 |#HEEGERL SCREW M4X0.7 L=10
13 |61006 1 |$#tEREsaE SLIDE BLOCK, NEEDLE BAR CLAMP
14 160034 1 L 8E=—N/(F OIL TUBE, 110
15 160032 1 g§i§'E§ OIL WICK, 700
16 {60031 1 N ¥ ] SPONGE
17 130046 1 ($tELERRD1E SCREW M4X0.7 L=6
19 |61042 1 |XEEY THREAD TAKE-UP LEVER HINGED STUD
20 | 4012 2 |EXEYathl SCREW M6X1 L=8
21 |61034 1 | XEEVHE OIL WICK
22 [34737-A 1 |X#F THREAD TAKE-UP LEVER
23 161005 1 |&HEI50 NEEDLE BAR CLANK ROD
24 |15026 1 | XHEaz NEEDLE BAR ROCK FRAME
25 (10728 1 | XFEEfs OIL WICK
26 (10523 1 |#tEOS0E Y STUD
27 |10726 1 ﬁ’rﬁbﬁ‘/m:::/;‘mﬂ OIL WICK
28 |15038 1 |#HEIS9E T LR RUBBER CAP
29 (31110 1 |#tHaZEit SCREW M3X0.5 L=10
30 [NO123 1 |&4tDPx17 #23 NEEDLE, DPx17 (#23)
34 (60043 1 (&t &8 A2 LD BUSHING,
35 (60081 1 |fHET B EARIL(EE) BUSHING, B
36 |B116920 2 ggiﬁggvbv— WASHER
37 |60039 2 A8ho5— COLLAR
38 27177 2 | E#EHT—HRL PINCH SCREW M5X0.8 L=16
39 190625 2 gggé%ﬁ%—ﬁhuvw&v— WASHER, SPRING
40 (61024 1 NEEDLE CLAMP
41 160634 1 |#HEZEYIESD NEEDLE CLAMP BRAKE PIN




fHE- XFERAR (1R EH ERAT)

Needle bar and thread take—up mechanism (single needle, type E)

a
v | mazs lue =2 DESCRIPTION
PARTS No. |QTY
1 [61054CC 1 |FELEG NEEDLE BAR BRACKET COMPLETE
2 161026 1 |#HELXA NEEDLE BAR BRACKET
3 |60028-02 1 |58 NEEDLE BAR BRACKET SHAFT
4 |60028-03 1 BT L RUBBER SHEET
5 |60030 2 |t EHmEy PIN
6 |60044 1 |#HEREENL—IL GUIDE RAIL, NEEDLE BAR CLAMP
7 [37112 2 |gtEfREEAL—LLE SCREW M3X0.5 L=6
8 60026 1 |8t NEEDLE BAR
9 |B151594 1 |$HEREMT THREAD GUIDE NEEDLE BAR
10 [B140553 1 |8tk SET SCREW, SM3.17X40 L=4.5
11 |60041 1 |#tifaE NEEDLE BAR CLAMP
12 |37134 1 |#EREFSRL SCREW M4X0.7 L=10
13 |61006 1 |#HEREAE SLIDE BLOCK, NEEDLE BAR CLAMP
14 |60034 1 |#HELXEBE=Z— AT OIL TUBE, 110
15 60032 1 |#HEL &R OIL WICK, 700
16 {60031 1 |#HETERAERUY SPONGE
17 |30046 1 |#HEBELEARUDIE SCREW M4X0.7 L=6
19 (61042 1 |KEE THREAD TAKE-UP LEVER HINGED STUD
20 | 4012 2 |RFEIERE SCREW M6X1 L=8
21 (61034 1 | XEE RS OIL WICK
22 |34737-A 1 |X§ THREAD TAKE-UP LEVER
23 |61005 1 |#tEIZVH NEEDLE BAR CLANK ROD
24 115026 1 | XEasE NEEDLE BAR ROCK FRAME
25 (10728 1 | REfREHRS OIL WICK
26 |10523 1 |§HEI59EY STUD
27 (10726 1 |#HEIZ 08 Vil OIL WICK
28 {15038 1 |#HEOS O g RUBBER CAP
30 [NO123 1 |8tDPx17 #23 NEEDLE, DPx17 (#23)
34 160043 1 |$HELE#A2ILG BUSHING,
35 |60081 1 ([EHELE#HAZIL(ER) BUSHING, B
36 [B116920 2 |#HELEBIYYv— WASHER
37 160039 2 it E#AS— COLLAR
38 |27177 2 |#HELE#MAS—HRL PINCH SCREW M5X0.8 L=16
39 (90625 2 |fHETEEHT—HFRC Ty vy— |WASHER, SPRING

_'IU_.




5 - RFERH (%R (2K &) /Needle bar and thread take—up mechanism (two needle)
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$HHE - KFERH{% (24 &1) /Needle bar and thread take-up mechanism (two needle)

=]
v | meze lns AR DESCRIPTION
PARTS No. [QTY
1 |60623CC 1 |[#HELXEE NEEDLE BAR BRACKET COMPLETE
2 161026 1 |#HEXE NEEDLE BAR BRACKET
3 |60028-02 1 |#ELEH NEEDLE BAR BRACKET SHAFT
4 |60028-03 1 [RZHd LA RUBBER SHEET
5 |60030 2 |ftELEHRKEY PIN
6 |60044 1 |#HEREEARL—IL GUIDE RAIL, NEEDLE BAR CLAMP
7 137112 2 |§HEEEFEARAL—/ILLE SCREW M3X0.5 L=6
8 |60622-A 1 |$tHE NEEDLE BAR
10 |B140553 2 |&tit SET SCREW, SM3.17X40 L=4.5
11 |60041 1 |E#EinE NEEDLE BAR CLAMP
12 (37134 1 |$HERHERL SCREW M4X0.7 L=10
13 |61006 1 |$HEERZEAE SLIDE BLOCK, NEEDLE BAR CLAMP
14 160034 1 |#HELXEE=—N/3(T OIL TUBE, 110
15 {60032 1 | &S OIL WICK, 700
16 |60031 1 |$HELEARD SPONGE
17 {30046 1 |8HELEAR TR SCREW M4X0.7 L=6
19 61042 B b THREAD TAKE-UP LEVER HINGED STUD
20 | 4012 2 |RFEIERL SCREW M6X1 L=8
21 (61034 1 [KFEE S OIL WICK
22 (34737-A 1 | X THREAD TAKE-UP LEVER
23 |61005 1 |#EI59 NEEDLE BAR CLANK ROD
24 15026 1 | KFRZE NEEDLE BAR ROCK FRAME
25 10728 1 |XFREmS OIL WICK
26 |10523 1 |$HESSIEY NEEDLE BAR COON, CRANK STUD
27 110726 1 |#HEISUIEHE OIL WICK
28 |15038 1 |#HEHISOE LV ihiE RUBBER CAP
29 [31110-A 1 |&H#kLE SCREW M3X0.5 L=10
30 |[No123 2 |&tDPx17 #23 NEEDLE, DPX17 (#23)
31 [B062630 1 |#HRERLE SCREW SM2.38X56 L=4
34 160043 1 |$HELEEARILED BUSHING,
35 |60081 1 |$HELEEARIL(E) BUSHING, B
36 |B116920 2 |#ELESHTYY— RING, THRUST
37 |60039 2 |#ELEEHS— COLLAR
38 (27177 2 |fHEXAEBHT—HHRL PINCH SCREW M5X0.8 L=16
39 (90625 2 |#HELTRBHS—HRLCT v +—  |WASHER, SPRING
42 160634 1 |[EHEEYIED NEEDLE CLAMP BRAKE PIN
<SBA7 type S>
40 61206 1 [&t#& (1/47) NEEDLE CLAMP (1/47)
41 |60624 1 |#HELER (1/47) THREAD GUIDE (1/4”)
P57 =Tk (SEA(T) B R refer to P57 table of gauge parts (type S)
<ERA4 7. type E>
40 |60662 1 |&HEE (6mm) NEEDLE CLAMP (6mm)
41 160624 1 [#EREA (6mm) THREAD GUIDE (6mm)
P58 F—T R (ERA(T) SR refer to P58: table of gauge parts (type E)

_]2_




R Z BH4% /Presser foot mechanism
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18 z B8{% /Presser foot mechanism

_ £ DESCRIPTION
N | HEES luE fin s
PARTS No.[QTY
1 |60161 1 A EFEARILA) BUSH, A : P-FOOT LIFTER SHAFT
2 |B148197 1 |z _EFEhARIL(B) BUSH, R : SPREADER SHAFT
3 |60162 1 |#Z EFEARIL(C) P-FOOT LIFTER SHAFT BUSH, C
4 |B146539 1 [(#Z LT ARILD) FEED SHAFT BUSH, L
6 |60116 1 |z iEAZLIE SCREW M5X0.8 L=8
7 160069 1 [HARH IV PRESSER ADJUSTING DIAL
8 |60070 1 AR ) PRESSER ADJUSTING PLATE COMPLETE
9 (60077 1 ARSIV FELT, PRESSER ADJUSTING PLATE
10 |60076 1 AR YIIEY PIN
11 |11426 1 |BzASYTSE LR RETAINING RING, E7
12 160156 1 |z B3 G PRESSER FOOT LIFTER CONNECTION COMPLETE
13 |60157 1 |38 BT EEERS OIL WICK, 400
14 |60158 1 [z EEEGDEY PIN
15 (28043 1 3Rz EIF#E 1k SCREW M6X1 L=10
17 |60074 1 | ERATU T SHAFT, PRESSER BAR SPRING
18 160073 1 [BRET)TZ(TF) SPRING SUPPORT, D
19 |60075 1 (BxERT)YT PRESSER SPRING
20 |60071 1 |BABBRTITHS— COLLAR
21 160072 1 |MEAEXTIT%2(E) SPRING SUPPORT, U
22 (19060 2 (WA TMAT)TEY PIN, SPRING 3X8
23 31094 1 |BABERAT) Tt RETAINING RING, E5
24 (60155 1 |#Rx EITEh PRESSER BAR, LIFTER SHAFT
25 |B146581 2 |z LiT#HS— COLLAR
26 |B014760 2 |z LiF#h>—1tRl SET SCREW SM5.95X28 L=6
27 {60380 1 |BEEFE(L) KNEE LIFTER ARM, U
28 128031 1 |E¥FEITE(E)EHRL PINCH SCREW M6X1 L=14
29 (60163 1 A LEFB(LE)RTYT SPRING
30 |60378 1 |Bs b EEGE) KNEE LIFTER CONNECTING BAR COMPLETE
31 |60378-01 1 |BREF St KNEE LIFTER CONNECTING BAR
32 |30203 2 |Uvor— LINK BALL
33 [11412 2 W oR—nvbk NUT
34 (28578 2 eV LT ESET Y v— WASHER, SPRING
35 |60165 1 |#Z EITFHLALRB) PRESSER BAR LIFTER CAM, B
36 |34323 1 B LITAL(R)&ERL PINCH SCREW M5X0.8 L=18
37 |60164 1 [ EITFHLA PRESSER BAR LIFTER CAM, A
38 {61050 1 Rz EITFhLWERL SHOULDER SCREW, SM5.95
39 |61051 1 |z ETFHhLATY—(1) WASHER, PLAIN L6
40 | 8047 1 [z EITFhLAIEED Y v— WASHER, WAVE 8
42 160166 1 | ETH PRESSER LIFTER BAR
43 {11430 1 |z EITEHEY LEVER GRIP
44 |60379C 1 |ESLEFEE) KNEE LIFTER SHAFT COMPLETE
45 160379 1 |Bst (g KNEE LIFTER SHAFT
46 |BS16290 1 |BSLFEE NEEDLE ROLLER, 4X19.8
47 |28208 1 |EYEiFE il A RETAINING RING, E10
48 |60381 1 |BEEFE(TF) KNEE LIFTER ARM, D
49 134323 1 |E¥F EITFB(T)&ERL PINCH SCREW M6X1 L=18
50 |30804 1 | LITFBR(T) vk NUT, 3 M6
51 60159 1 A ETE#HE NEEDLE ROLLER, 5X29.8
52 |30804 2 |MARHZTAVILTYE NUT, 3 M6
55 |61027 -1 |RARSERZAE REST PIN
56 60116 1 |ZEREIR X 1k SET SCREW M5X0.8 L=8
<SAA47, type S>
53 [61020 1 [Rzxfaz PRESSER HOLDING BRACKET
54 (27174 1 [#xaEit PINCH SCREW M5X0.8 L=12
57 |61022 1 (A 8z LIFTING PRESSER BAR
58 (61023 1 | EARIL BUSHING
<ERA . type E>
57 [60053 1 [z &E LIFTING PRESSER BAR
58 |60055 1 [z EARL BUSHING
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1%V B8{%/Feed mechanism
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1%EVUR8{%/Feed mechanism

0
| mezs (ge A DESCRIPTION
PARTS No.|QTY
1 [60186 1 EYERETS 1Y IL(E) FEED ADJUSTING DIAL, U
2 (BS38284 1 EVEHE+HRC ADJUSTING SCREW
3 |10812 1 [FA4viLitfal SCREW, SM4.76X28 L=22
4 |B142746 1 B4V ILITvv— SUPPORT PLATE
5 (18420 1 oYy O RING, 10
6 |B145502 1 |FA4¥vILEY POSITIONING PIN
7 |B100328 1 | FAXIERTYY SPRING, COMPRESSION
8 |60187 1 [EYSREBFT VLT FEED ADJUSTING DIAL, D
9 |BS38284 1 |ZEYRERL ADJUSTING SCREW
10 (10812 1 (14 iLie SCREW, SM4.76X28 L=22
11 [B142746 1 (AL Tyv— SUPPORT PLATE
12 (18420 1 oYy O RING, 10
13 |B145502 1 (14 LEY POSITIONING PIN
14 (B100328 1 |FAVYNELRTYLY SPRING, COMPRESSION
15 |60192 1 |[EYHFETHY T —ER) CYLINDER COMPLETE
16 [60192-01 1 [FEYAEFHI)E— CYLINDER
17 |60192-02 1 |#F JOINT
18 |60192-03 1 YAl — SILENCER
19 {60198 1 |PCENMOVFAT TUBE
20 [31021 2 |FEYREI ST —1E SCREW M6X1 L=16
21 |28578 2 [FEYSAH YT —Dyn— WASHER, SPRING
22 [28058 1 [ZEYHEES) A —%ighl SCREW M6X1 L=12
23 (30804 1 [EYESESH YA —F vk NUT, M6
24 160191 1 XYY —IR SETTING PLATE, PC-CYLINDER
25 |18065 4 |REURES S RaE SCREW M5X0.8 L=14
26 {90625 4 | EYREH )T RIET Y — WASHER, SPRING
27 |60340C 1 |\wH) g —tyh BACK CYLINDER COMPLETE
28 |60346C 1 [AEL—LE L) GUIDE RAIL COMPLETE, L
29 |60346C 1 |AEL—ILE(R) GUIDE RAIL COMPLETE, R
30 27177 4 |BEL—ILIE SCREW M5X0.8 L=16
31 /90625 4 |AEL—NIET Y v— WASHER, SPRING
32 |60347 1 | —AEEY NEEDLE ROLLER, 7X22.4
34 160350 1 (oS —RRE CYLINDER GUIDE PIN, B
35 160230 1 [EAEVRTYLY SPRING
36 (60213 1 |\ oi g —ERE 1L SET SCREW M10X1.5 L=10
37 (60341 1 (X9 —F AL — () OIL SEAL (BACK)
38 |60212 1 (7Y B—F AL —IL(ED OIL SEAL (FRONT)
39 |60188 1 [EYERER FEED ADJUSTMENT ARM
40 |60189 1 hEYEREIBE > PIN
41 (27172 1 pEVEREIBE 1k SET SCREW M6X1 L=8
42 160190 1 EVERESRATY YT SPRING
43 |60194C 1 pEVEREIFZ5EER) FEED ADJUSTING LEVER COMPLETE
44 160194 1 EYSRESFESE FEED ADJUSTING LEVER
45 60195 1 [EYREESLLFEE NEEDLE ROLLER, 6X25
46 60115 1 [EYHREEEE LINK PIN, 8
47 |18028 2 |RYBESH-HEE UL SET SCREW M5X0.8 L=5
48 (37008 1 [ZEYEREEIESEHRL PINCH SCREW M5X0.8 L=25
49 |60196 1 EYEREERS . FEED ADJUSTING CONNECTION
50 |60348 1 |\ d—125% CONNECTING BLOCK, B-CYLINDER
51 |60351 1 N\ )8 —1=45%1E PINCH SCREW M6X1 L=20
52 |60349 1 (N oi)ud—125FEVRL PIN SCREW
53 |60342 1 |21\ d—2 )5 SPRING

....‘l 6._




X E(TRY{%/Presser foot lifter mechanism
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I\ Z _EIFR8{%/Presser foot lifter mechanism

=] DESCRIPTION

o | meEs [8E e

PARTS No.|QTY
T (60120 1 |ET =A% L) UD-ADJUSTING SHAFT BUSH, F
2 (60081 1 | EFTEHRSH#HA2ILER) BUSHING, F
3 |60126 1 |[CDXAYIL DIAL, CD
4 160127 1 |CDEAVILAL DIAL CAM, CD
5 |60128 1 |CDHEA¥ILEY DIAL PIN, CD
6 | 1917 1 |CDEANEVRTYY SPRING, A
7 | 1392 1 |CDEA¥ L1l SCREW SM4.37X40 L=6.5
8 (60107 1 | ETFTEUBRERTEY SUPPORT PIN
9 (60116 1 | ETFTEVBRAZTE L SET SCREW M5X0.8 L=8
10 {60098 1 | ETEREHE ) ADJUSTING BRACKET COMPLETE, UD
11 |60103 1 | ETEHRESE ADJUSTING BRACKET, UD
12 {60109 1 | L TFTEAHSHS— ADJUSTING BRACKET COLLAR, UD
13 |30066 1 | L FERABEAT—1ERL SCREW M5X0.8 L=12
14 [90625 1 | ETFEHABHEHLT—LLTvIv— WASHER, SPRING
15 |28563 1 | L TFTERHEAM/— SCREW M5X0.8 L=8
16 |90625 1 | ATy a— WASHER, SPRING
17 |60114 2 |EAEEY>H(B) LINK BRACKET, B
18 |60115 2 |FAgEsYoB)EY LINK PIN, B
19 |27170 2 |BAEBsY2BIEVIE SET SCREW M5X0.8 L=6
20 {60099 1 Pz EThL INNER PRESSER CAM, UD
21 |27172 2 |z ETFAHLILE SET SCREW M6X1 L=8
22 160101 1 |P#X EFoyk INNER PRESSER ROD, UD
23 |60100 1 (B ETFOvER7PYLY NEEDLE BEARING
24 160113 1 |BREEY5(A) LINK, A
25 |60102 1 | L FavkEy ROD PIN, US
26 160083 1 | 5% CONNEGCTING LEVER
27 |34323 1 | 5EHOHRL PINCH SCREW M5X0.8 L=18
28 |60084 1 |5 PIN
29 |27170 2 |[ETEFRSGEILE SET SCREW M5X0.8 L=6
30 |60106 2 | ETERSHEWHS— COLLAR, UD ADJUST-SHAFT
31118028 2 |ETFEHEH#EIS—IE SET SCREW M5X0.8 L=5
32 /60129 1 |COE&DEE) CONNECTING LEVER COMPLETE, CD
33 [60129-01 1 |CDEHELE CONNECTING LEVER, CD
34 |60129-02 1 |CDE#DHFEE PIN, CD
35 |28076 1 [COE&ESAFEHEDHRL PINCH SCREW M6X1 L=18
36 |60122 1 |z L TERH ADJUSTING SHAFT, UD
37 (60117 1 | ARyAA—iRZ K SUPPORT PLATE, STOPPER
38 |31092 2 | Ak i—iRS2iRiE SCREW M4X0.7 L=12
39 |31208 2 |2 RIE Ty v— WASHER, SPRING
40 |17059 1 |[RFYL T 21t SUPPORT SCREW
41 |60077 1 | EFEURAE 2L FELT, PRESSER ADJUSTING PLATE
42 60130 1 |CDSP#ITERL SPRING HOOK
43 (60152 1 |CDSPHIE L+ vk NUT, M8
44 60125 1 |[cDRFYo4B SPRING, B
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ZH 5 EER{R(-CD)/Alternating presser foot lifter mechanism (-CD)

—
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Bt - RFERG IR (1 K&, EAAT)

Needle bar and thread take—up mechanisim (single needle, type E)

o—3 R 36 37
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R H L FHIEER{R(-CD)/Alternating presser foot lifter mechanism (—CD)

N | BmaEe e e DESCRIPTION
PARTS No.[QTY

1 (38136 1 |[RFoiati—4—1iF SET SCREW M4X0.7 L=4

2 160124 1 ﬂ{i—yva:ﬂ—a—(’r—jwﬁ%) POTENTIOMETER ASSY

3 |60132 1 ,ﬁiyyax—é—mﬂb‘z SETTING PLATE, POT-METER

4 160204 1 |[RFoiai—2—RTiRit SCREW M4X0.7 L=6

5 |31207 1 |RTooai—2—BfR1IET v v— |WASHER, PLAIN M 4

6 (60123 1 |CDYY 5 —(41) CYLINDER COMPLETE

7 160123-01 1 |cDYYa— CYLINDER

8 |60123-02 1 |#F JOINT

9 {60123-03 1 |[HALoy— SILENCER

10 |60123-04 2 |CDVY A —IE SCREW M3X0.5 L=45

11 {60121 1 |[COVYVE—RnA/ayFa—TJ AIR TUBE, 1000

12 {60131 1 |—Fyon KNUCKLE

13 |138975-03 1 |[axg8hii— 3P PLUG COVER

14 |38976-08 1 |ax94(P) 3P NYLON CONNECTOR

15 130187 3 |[arvEEY PIN CONTACT

16 |60542C 1 |RFoari—2—Eh) POTENTIOMETER COMPLETE

H4v4 15978 (-BT)/Quick reverse mechanism (-BT)

No.| BEEEE |HE A DESCRIPTION
PARTS No.|QTY

1 |60207 1 |BTia%s (#8) CYLINDER CONNECTION COMPLETE

2 |B100511 1 |waLi— Ll SCREW, SM4.76X32 L=6.5

3 |B149094 1 |BTEEHT— STUD, :S-LEVER

4 |BS01304 1 |BTEEFEORL SCREW, SM6.35X28 L=18

5 |B149095 1 |BTEEEESR WASHER, PLAIN 6

6 160205 1 |BT YA —(#) CYLINDER COMPLETE

7 |60205-01 1 BT Y — CYLINDER

8 |60192-02 1 |#F JOINT

9 |60123-03 1 | ALy — SILENCER

10 |60202 1 |BTE/N/QYFa—T AIR TUBE, 840

11 |61047 1 |BTY YA —H{R SETTING PLATE, CYLINDER

12 |35034 2 BT & —I1E SCREW M6X1 L=20

13 |28578 2 |IBTV A —1EDyirv— WASHER, SPRING

14 160209 1 |ZFyon KNUCKLE

15 |30804 1 | =y 2y NUT, M6

16 |18065 3 |BTUA—ER{HRIE SCREW M5X0.8 L=14

17 |90625 3 |BTUYUA—RRIET v v— WASHER, SPRING

18 |30715 1 |[ZuFyoLEY COUPLING PIN

19 | 4839 2 |ZluFuOIE LR RETAINING RING, E4
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1% URE4%/Upper feed mechanism

— 40
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¥ YRS{%/Upper feed mechanism

— oZ DESCRIPTION
No. | BRET |BE
PARTS No.|QTY
AL (% ;
3 gg?gg ;. *éﬁzb5~ COLLAR, UD ADJUST-SHAFT
4 {18028 2 |H#h>—IE SET SCREW M5X0.8 L=5
5 |60078 1 |[HEERR D SPONGE
6 |60080C 1 | SHAFT COMPLETE
7 {60080 1 |1 % SHAFT
8 (31092 1 |[HEERC PINCH SCREW M4X0.7 L=12
9 |B104450 1 |HEET L RUBBER CAP, 8
10 |60057 1 |HEEE CONNECTING PIN
11 |60528 1 |HEEHS OIL WICK, 235
12 |60068 1 |Fa—THAEA) TUBE GUIDE
13 |60064 1 |Fa—THAFLL SCREW M3X0.5 L=5
14 |60066 1 R LEATHER
15 |18349 1 Rk SCREW M3X0.5 L=6
16 {60483 1 |ERATyv— WASHER, SQUARE 10X12X1
17 |60065 1 |ZE-oEEE CONNECTION
18 |60059 1 |EviEm STOPPER CLAW
19 |60060 1 R ERIR PRESSER CONNECTION PLATE
20 |60056 1 [ EEE PRESSER BAR CONNECTION
21 |60059 1 |EVIEm STOPPER CLAW
22 |60064 1 |Eabmuk SCREW M3X0.5 L=5
23 |60056 1 | PRESSER BAR CONNECTION
24 160059 2 |EvIEm STOPPER CLAW
25 60064 1 |Exibmut SCREW M3X0.5 L=5
26 {60057 3 |BasaEssey CONNECTING PIN
27 |60058 3 |[MAEEREE DB OIL WICK, 50
28 |60094 1 | HRE —— LT OIL TUBE, 75
29 |BS51277 2 |HE#ETILE FELT
30 |BS51803 1 |B#oLh FELT
31 /60079 1 |¥E#T Lie (3D RUBBER CAP
32 160086 1 |#EsE OIL WICK, 80
33 |60096 1 |[IEhib & Fimes OIL WICK, 20
34 |60063 1 |IRhibf E# SHAFT, SLIDE BLOCK
36 |60062 1 |IhiEfE SLIDE BLOCK
37 |8145-03 2 |IRhib B EdE oG RETAINING RING, EXTERNAL 4
38 (60061 1 |IEhitiR STEADY PLATE
39 (37136 2 |#RAviEHRE SCREW M5X0.8 L=10
<SAAT, type S>
40 [61021 1 [PRxE VIBRATING PRESSER BAR
<ERAJ ., type E>
40 [60050 1 [hHxE VIBRATING PRESSER BAR

_22_




1% EHRE{% /Feed shaft mechanism
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=V EHRH{% /Feed shaft mechanism

=¥ DESCRIPTION
No. | BRES |FE
PARTS No.|QTY
T 60081 1 i%Uﬁﬂ)‘G’Jb(ﬁj]; ggg:mg E
(" o
2 lonas | s FEED SHAFT BUSHING
4 160320 1 | ETF#ARIL () UD-SHAFT BUSHING, B
5 60321 1 |EYEARIL () FEED SHAFT BUSHING, B
6 |60324 1 |BEYVERA AL —)LED OIL SEAL
7 160324 1 | ETF#A1L—iL OIL SEAL
8 60331 1 EYEA AL —IL3ER) OIL SEAL
9 (60313 1 |EVs FEED SHAFT
10 |BS12718 1 |EYSETTILE CHEMICAL FELT
11 |B116920 1 [EYETYr— RING, THRUST
12 |60310C 1 XYL EE) FEED BRACKET SET
13 |60316 1 Uk FEED ARM
14 131021 2 hEYBRERC PINCH SCREW M6X1 L=16
15 160310 1 |yt (E24) FEED BRACKET COMPLETE
16 |31094 2 [EFYLTBE DK RETAINING RING, E5
17 160308 2 |FEYETFEZEIYv— WASHER, PLAIN
18 (60330 1 |EYBREIE SET SCREW M5X0.8 L=5
19 160311 1 EYEE>Y PIN
20 131094 1 pEYEE DG RETAINING RING, E5
21 160308 2 PEYLETFEZETY v— WASHER, PLAIN
22 160373 1 pEYBREY Eo— L1 F TUBE, 200
23 |60312 1 [EYBE Y OIL WICK, 300
24 |0148-F 1 [EYBE=—)L/S4F 7Lk FELT, 3X18
25 (15087 1 |[EZ—=nq4Fix TUBE SUPPORT, A
26 60204 1 |[EZ—q4 7|z SCREW M4X0.7 L=6
28 (60317-01 1 EYETESEE FEED CONNECTING ARM, UD
29 |60310-02 1 EYLETFEDZEEY PIN
30 |31094 2 [EYLTFRZEC LD RETAINING RING, E5
31 |60308 2 [BEYETEZETY v— WASHER, PLAIN
32 [28068 1 pELETFEZEE)SHhL PINCH SCREW M5X0.8 L=20
33 |60333 1 [EYVLEEE R OIL WICK, L=110
34 (60318 2 [EYETFYLH FEED LINK , UD
35 |60079 1 [EYST L RUBBER CAP
36 |160339C 1 [TFEYEEOYRER) LOWER FEED CONNECTING ROD SET
37 |60343 LI VAN A 2 B 77 BACK CYLINDER GCONNECTION
38 |60339 T TEYEROYR(F) CONNECTING ROD COMPLETE, L-FEED
39 (60315 1 &Y sk FEED SHAFT ARM
40 |28058 1 [EYshBikital PINCH SCREW M6X1 L=12
41 [60338 1 [TFEYESEE PIN
42 131094 2 |TFREVEHEE IO RETAINING RING, E5
43 160308 2 [FREYEHEL DY v— WASHER, PLAIN
44 (60337 1 | FEYAHL LOWER FEED CAM
45 127172 2 | FEYhLLE SET SCREW M6X1 L=8
46 (60314 1 EYSIESHE RETAINING RING, E12
47 {60106 1 pEYHS— COLLAR, UD ADJUST-SHAFT
48 (18028 1 [EY#HS—iE SET SCREW M5X0.8 L=5
49 160319 1 | ET#4 SHAFT, UD
50 [BS12718 1 | EF#7Lbk CHEMICAL FELT
51 [60106 2 | ET#AHS— COLLAR, UD ADJUST-SHAFT
52 18028 2 | ETF#HS5—it SET SCREW M5X0.8 L=5
53 |B104450 1 | ETF#T L RUBBER CAP
54 (60336C 1 [ZEYEFTovRER) FEED ROD COMPLETE, UD
55 161014 1 [ TFEYLETFTHA FEED CAM, UD
56 135999 2 EYETHALIE SET SCREW M6X1 L=6
57 (60336 1 EYETFaOykr FEED ROD, UD
58 (60315 1 | ETEhps FEED SHAFT ARM
59 128058 1 | ETEhBiEal PINCH SCREW M6X1 L=12
60 160338 2 EYETFOvREY PIN
61 [31094 4 | ETFOYRE 1k Al RETAINING RING, E5
62 |60308 4 | ETFAvRFIwvs p— WASHER, PLAIN
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H—T B &R (SH#4) /Gauge parts (type S)

— A&t

Single needle

A&t

Two needle

f—
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B —JBA{% (S84 ) /Gauge parts (type S)

P57 #—U R (S217) &R

DESCRIPTION
M| HaES 4B %
PARTS No.[QTY
1 [19411-S 1 |z VIBRATING PRESSER FOOT
2 (17104 1 |z SCREW SM4.37X40 L=6
3 |10796-S 1 |4hRZ LIFTING PRESSER FOOT
4 119470 1 |74 H—4H—F FINGER GUARD
5 |61007 1 [$Hik THROAT PLATE
6 160235 2 |4t SCREW M4X0.7 L=8 .
7 |61025C 1 |AIRREH) SLIDE PLATE COMPLETE R
8 |BS07320 1 |[ARE BOBBIN WINDOW
9 161025 1 AR SLIDE PLATE (R)
10 |61016 1 ARl SLIDE PLATE (L)
11 161008 1 |EYEE FEED DOG
12 |60540 2 |EYsEIE SCREW M4X0.7 L=10
13 [18484 1 |9 RALE SCREW SM3.57X40 L=11
14 |10677 1 |SMRZ Dy e— WASHER
15 |19411C 1 |z (48) VIBRATING PRESSER FOOT COMPLETE
<288t/ two needle >
1 [16525 1 |z (1/47) B VIBRATING PRESSER FOOT (1/47) Std
3 |10185 1 |58z (1/47) 8% LIFTING PRESSER FOOT (1/4”) Std
4 |10937-01 1 |ZavhH—H—FK (1/4")8% FINGER GUARD (1/4") Std
5 (61204 1 [#HR (1/747) 8% THROAT PLATE (1/4”) Std
7 161025C 1 |ARRGE)(1/747) 2% SLIDE PLATE COMPLETE (R) (1/4”) Std
'8 |BS07320 1 |ARE BOBBIN WINDOW
9 161025 1 |AER(1/47) B SLIDE PLATE (R) (//4") Std
11 |61205 1 |ZEYE (1/747) E3E FEED DOG (1/4") Std
15 |61209C 1 |BRLGEE) (1/747) 8% SLIDE PLATE COMPLETE (L) (/4”) Std
16 |BS07320 1 |AEE BOBBIN WINDOW
17161209 1| ABRL(1/47) R SLIDE PLATE (L) (1/4") Std
18 10662 1 |z SCREW SM5/32X40 L=6.5

refer to P57: table of gauge parts (type S)
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i — B8R (E44 ) /Gauge parts (type E)

— & &t

Single needle

At

Two needle
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H—B8{% (ERA ) /Gauge parts (type E)

2] DESCRIPTION
N | BRES |%E w
PARTS No.|QTY
1 160049 1 [z VIBRATING PRESSER FOOT
2 (60048 1 (iR ziE SCREW SM4.37X40 L=6
3 160051 1 |5RzE) LIFTING PRESSER FOOT
4 |27174 1 |4z E SCREW M4x0.7 L=10
5 |61007 1 |#HR THROAT PLATE
6 |60235 2 |&HiRIE SCREW M4X0.7 L=8
7 |61025C 1 |ARRGE) SLIDE PLATE COMPLETE R
8 |BS07320 1 |AERE BOBBIN WINDOW
9 |61025 1 |BiER SLIDE PLATE (R)
10 {61016 1 |FEiEL SLIDE PLATE (L)
11 161008 1 |EYEE FEED DOG
12 |60540 2 |EYEELE SCREW M4X0.7 L=10
< 2&#t/two needle>
1 [60672 1 |z (6mm) 2E VIBRATING PRESSER FOOT (6mm) Std
3 160681 1 (SHRZE) (6mm) LIFTING PRESSER FOOT (6mm) Std
5 |61212 1 |1 (6mm) THROAT PLATE (6mm) Std
7 |61025C 1 |AIRRGEE) (6mm)E4E SLIDE PLATE COMPLETE (R) (6mm) Std
8 |BS07320 1 7 BOBBIN WINDOW
9 (61025 1 |ARR (6mm)1EHE SLIDE PLATE (R) (6mm) Std
11 |61222 1 [EYHE 6mm FEED DOG (6mm) Std
13 |61209C 1 ﬁtﬁL(%B) (6mm) 2 SLIDE PLATE COMPLETE (L) (6mm) Std
14 |BS07320 1 BOBBIN WINDOW
15 |61209 1 ﬁ#ﬁL (6Bmm) 12 SLIDE PLATE (L) (6mm) Std
P58 #—TU R (E2( ) BB refer to P58: table of gauge parts (type E)
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A BB R (1R G, 248t )

Rotary hook shaft mechanism (single needle, two needle: right)
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ATERE R (AR & 24 & A)

Rotary hook shaft mechanism (single needle, two needle: right)

[
N | maEe |ne hnES DESCRIPTION
PARTS No. | QTY
1 (60242 1 |AREER HORIZONTAL HOOK BASE
2 160295 1 |EREAREASIL(E) BUSHING, U
3 160533 1 ALt & 14T DRAIN PIPE
4 |BS07333 1 |FA—FF+—2&1147 PIPE, 4
5 160267 1 | THEATYLT(#E) BALL BEARING
6 160243 1 | FEEDA I —IL OIL SEAL
7 160259 1 |h<EksHig RETAINING RING, INTERNAL C26
8 160262 2 |AREARTILT BALL BEARING
9 160263 1 | FA—FF—8~72 5 (L) BEARING
10 160277 1 |[A—FF—1EF> PIN
11 (60272 1 |A—FF—FBE=—134F TUBE, 35
12 160285 1 | FA—TF—L&HmE OIL WICK
13 160253 1 |H<Eh HORIZONTAL HOOK SHAFT
14 |60290 1 | A= F—8HFv— ) GEAR, S ; OP-SHAFT
15 |18028 2 | F—TFFr—#¥r—0UNikE SET SCREW M5X0.8 L=5
16 |60256 1 |hIE¥vr—>h) GEAR, S
17 |18028 2 |HATEFv—UMIE SET SCREW M5X0.8 L=5
18 |60262 1 | A—TFFT—8A7U5(F) BALL BEARING
19 |60258 1 |hEm=zT OIL PAN, ; H/HOOK SHAFT
20 {37509 2 |hYEREITIE SCREW M5X0.8 L=6
21 {60269 1 | Té#Fv— () LOWER SHAFT GEAR COMPLETE
22 160270 1 | F#Ovv— WASHER
23 160267 1 | FERAT 5@ BALL BEARING
24 |60264 1 | FT8#MA7YLTRILE— LOWER SHAFT HOLDER, BR
25 |60266 1 | TEHRTFUTHRILE—0 T O RING
26 (60243 1 |TFEARTYLTHRILT—F AL —)L |OIL SEAL
27 |37229 3 | TFEHAT7YLTLAL SCREW M4X0.7 L=5
28 137210 3 | FE#AT7YLTHRILE—IE SCREW M4X0.7 L=6
29 160271 1 |hvtLEhs— COLLAR, H-HOOK
30 (28076 1 |h=LEIT—FLL PINCH SCREW M6X1 L=18
31 (60281 1 |A—TF—# OPENER SHAFT
32 (60282 1 |A—TF—#im OIL WICK, 80
33 |B142274 1 |f&HRBFT Lig RUBBER CAP, 4.2
34 (60288 1 (A= T—EEAL—IL ADJUSTING GUIDE RAIL, OP
35 160278 1 |A—7F—EHEEY ADJUSTING PIN, OPENER
36 /60291 1 |A—TF—#Fvr—Lt &G GEAR BASE COMPLETE, OP
37 |18420 1 |A—FF—EFrv—H0U2YT O RING, 10
38 |27170 2 |A—TF—#¥vy—1AH1L SET SCREW M5X0.8 L=6
39 |60251 2 |A—7FFr—EgcHght SCREW M3X0.5 L=6
40 |60260 1 |hvEtE LUBRICATION SHAFT
41 |60246 1 (het&mas OIL TANK, H-HOOK BASE
42 160357 1 | AL ERIVDNA(T PIPE
43 18349 1 |miRERL SCREW M3X0.5 L=6
44 (60261 1 |hvESEAIL BUSHING, :LUBRICATION SHAFT
45 160255 1 |ATERIVITAN—IL OIL SEAL
46 |60244 1 |h=RxE—buFy SHEET PACKING
48 |60279C 1 |A—TF—RFExED SETTING BRACKET COMPLETE, OPENER
49 160279 1 |A—TF—m+s SETTING BRACKET, OPENER
50 |60286 -1 | AT OPENING ARM
51 |60287 1 | A—TF—EEY PIN
52 61028 1 |REVS—RA—TF— BOBBIN CASE OPENER
53 | 4839 1 |F—FF—tEBE1LOH RETAINING RING, E4
54 137269 2 |A—7Fr—EftELk SCREW M3X0.5 L=6
55 |60241-01 1 | h<TARR—4—(0.3) SPACER, 0.3 s=+rressssrsennsesrnnass t=0.3
55 |60241-02 1 |ATAR—H—(04) SPACER, 0.4 ++reressreemrassaennnnss t=04
55 |60241-03 1 |hTAAR—H4—(0.5) SPACER, 0.5 -reerreerereesreeneens t=05
55 [60241-04 1 |HAwRrRR—H9—(02) SPAGER, 0.2 «+ssreressserensnnnaens t=02
56 (61019 1 A = ROTARY HOOK COMPLETE
57 (61052 1 |RE> BOBBIN
58 [38124 2 |hvxaet SCREW M6X1 L=25
59 |60252 1 |(h<TLxELEEDLHT— ECCENTRIC COLLAR
60 |60245 1 |hetBIETvv— WASHER
61 [60273 1 |A—FF—FAsE S OIL WICK, 50
62 |27174 9 |hTLXAHMIVIIE SCREW M4X0.7 L=10
63 |60285 1 |A—FF—BE HS WIL WICK,150
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H<ENRE{%R (24 &t £ ) /Rotary hook shaft mechanism (two needle: left)
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HYER % (2481 &) /Rotary hook shaft mechanism (two needle: left)

No.| MEEE (M LRES DESCRIPTION
PARTS No. [ QTY

1 |60600 1 |hA=tE HORIZONTAL HOOK BASE, R

2 160295 1 |ERBIAREHARIL(LE) BUSHING, U

3 160533 1 \h<x&5/847 DRAIN PIPE

4 |60267 1 |FE#ATI2T () BALL BEARING

5 160243 1 [ TEG@ENA AL —IL OIL SEAL

6 160259 1 |hvEhiksHiE RETAINING RING, INTERNAL C26
7 160262 2 |FA—T =TI T, ) BEARING

8 (60603 1 |(h=ERFYT BALL BEARING
9 160602 1 [#A—TFr—t1t&EY PIN

10 {60253 1 |h<E SHAFT, ; H/HOOK

11 [60290 1 |F—TF—#Fxr— (D) GEAR, S ; OP-SHAFT

12 |18028 2 | FA =T F—#¥r—0hik SET SCREW M5X0.8 L=5

13 |60256 1 |[AREEFY—) GEAR, S

14 18028 2 |hvEEXy—iE SET SCREW M5X0.8 L=5

15 |60604 1 |AERTFYLYT BALL BEARING

16 |60258 1 |AvEHR T OIL PAN, ; H/HOOK SHAFT

17 |37509 2 |hYEMSIT1E SCREW M5X0.8 L=6

18 60269 1 | F#¥v— () LOWER SHAFT GEAR COMPLETE
19 160270 1 | F#Iviv— WASHER

20 |60267 1 | F#AR7YT (D) BALL BEARING

21 |60264 1 | FTE#AFTYLTRILE — LOWER SHAFT HOLDER, BR

22 60266 1 | FT#RAFYUTHRILE =0T O RING

23 (60243 1 | F#A7YLTRILAE—F 1L —)L |OIL SEAL

24 137229 3 | FEATFTYTHLRL SCREW M4X0.7 L=5

25 |37210 3 | T#MRTFYTHRLA—1E SCREW M4X0.7 L=6

26 |60271 1 |hTrEaHh5— COLLAR, H-HOOK

27 (28076 1 |hvtEHF—FHRL PINCH SCREW M6X1 L=18

28 (60281 1 |#A—FF+—# OPENER SHAFT

29 |60282 1 |[A—FF—E#ilS OIL WICK, 80

30 |B142274 1 |BmgEFd LR RUBBER CAP, 4.2

31 |60288 1 |[FA—TF+—HEERL—IL ADJUSTING GUIDE RAIL, OP

32 |60278 1 |F—=TJ+—SHEy ADJUSTING PIN, OPENER

33 |60291 1 |[A—FFr—#¥vr—183G0) GEAR BASE COMPLETE, OP

34 18420 1 |A—F+—sFvy—LH0ULYT 0 RING, 10

35 127170 2 |A—TF—#¥ry—LE1E SET SCREW M5X0.8 L=6

36 {60251 2 |A—TFr—EhE skl SCREW M3X0.5 L=6

37 |60260 1 |(hviiE LUBRICATION SHAFT

38 |60601 1 |hvLrahmery OIL TANK, H-HOOK BASE

39 |60357 1 |h=rEmer2847 PIPE

40 |18349 1 [hikERLC SCREW M3X0.5 L=6

41 (60261 1 |h<#SEARIL BUSHING, ;LUBRICATION SHAFT
42 160255 1 |(her &M —IL OIL SEAL

43 |60244 1 |hvtE—kyFxD SHEET PACKING

44 127174 9 |AvtEma Lk SCREW M4X0.7 L=10

45 |60279C 1 |A—FF+mfE () SETTING BRACKET COMPLETE, OPENER
46 160279 1 |F—FF—mFE SETTING BRACKET, OPENER

47 160286 1 |#—F+—F OPENING ARM

48 160287 1 |[F—TF—mE> PIN

49 |61028 1 |RELr—RA—TF— BOBBIN CASE OPENER

50 | 4839 1 |F—F+—1BE LD E RETAINING RING, E4

51 |37269 2 |A—T7F—HEftaLk SCREW M3X0.5 L=6

52 {60241-01 1 |hTARAR—H—(0.3) SPAGER, 0.3 +rrerrreeeerenenansnnans t=03
52 |60241-02 1 [heARAR—H—(04) SPAGCER, 0.4 ++reerereneaneeennenin t=04
52 160241-03 1 | ATAR—H—(0.5) SPAGER, 0.5 «-rresrerenssrrereanns t=05
52 |60241-04 1 |[hRAR—H—(0.2) SPACER, 0.2 r+reeeeermeessemnnnnne t=02
53 (61019 1 |h = ROTARY HOOK COMPLETE

54 (61052 1 |FREY BOBBIN

55 |38124 2 |hwxE1le SCREW M6X1 L=25

56 [60252 1 |ATEERLHT— ECCENTRIC COLLAR

57 {60245 1 |hTxELETvivy— WASHER

58 160273 1 |F—FFr—HAmE B OIL WICK, 50

59 |60285 1 |[F—FFr—EE S OIL WICK, 150
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1< /Rotary hook complete
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517 /Rotary hook complete

& i T DESCRIPTION
No. | BAREE (¥ E i
PARTS No.|QTY
SHEAFHER & {For Supply Parts>
1 |16407-05 1 |#2 TR NEEDLE GUARD
2 16407-04 3 |RERZAGDHRL SCREW
3 |16407-06 2 |#ZFRiEHAL SCREW, SOCKET M3X6
4 |34314-10 1 |RBFIEA TENSION SPRING
5 (16407-12 1 |RAFIERLHEGRL ADJUSTMENT SCREW, FLAT
6 [16407-11 1 [RAFEhiHHl SCREW, FLAT
7 |61019-03 2 |AFiEHRL SET SCREW, SOCKET
8 |61019-02 1 |mEHEHRE ADJUSTMENT SCREW, SOCKET
9 |34754-01 1 |Z2#Rf51E(E4a SPRING, ANTI-SPIN
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T EhB81{%/Lower shaft mechanism




T EhRS{%/Lower shaft mechanism

=]
No.| SEES M hE DESCRIPTION
PARTS No.|QTY
1 {60328 1 | FEgEI A2 )L BUSHING, F :LOWER SHAFT
2 |BS07333 1 | FEAZILGFD/ AT PIPE, 4
3 |60326 1 | FEA AL —IL®GED OIL SEAL
4 160368 1 | TEIAZIL () BUSHING, B :LOWER SHAFT
5 160327 1 | FEAAIL—IL(i%) OIL SEAL
6 |60605 1 | TFEhsE LOWER SHAFT
7 |60329 1 | THE#F (3m)H LOWER SHAFT COUPLING COMPLETE
8 |60329-03 1 |ARY—7 SLEEVE
9 {60332 2 | FER#EFIE(A) SET SCREW M6X1 L=10
10 |37027 2 | TE##FIE®B) SET SCREW M6X1 L=8.5
11 /60325 1 | THh(#) LOWER SHAFT, B
12 |B144875 1 |&ao PLUNGER
13 |BS38268 1 |{#hanx Yy SPRING, COMPRESSION
14 |BS38442 1 |Hmanitkthl SCREW, SM6.35X40 L=5
15 |60369 1 | FAIRT—Y (4) BELT PULLEY COMPLETE, LOWER
16 |10615 1 |FF—U—RIEh SPRING, LOCK LEVER
17 |10616 1 | F7——#% LOCK LEVER
18 10617 1 [ F7F—U—/hm RATCHET
19 |10618 1 | FT——/hEfE CONNECTING LINK
20 |10620 1 | F7—=U—8yYyry PIN, COTTER
21 (10613 1 |F7F—U—#EEy LOCK LEVER SHAFT
22 10614 1 | F7—U—RITHEP SHAFT, SPRING
23 |27170 2 | FANNT—11E SET SCREW M5X0.8 L=6
24 110619 1 | FF—=U—RFTY5 SPRING
25 160370 1 | FRILNT—)— 45 BELT SHAFT, LOWER
26 (37026 1 | FAILMEGRELE(A) SET SCREW M5X0.8 L=8
27 |37185 1 | FAILNES#EELE(B) SET SCREW M6X1 L=6
28 128043 1 | FEA2JL(ENIE SCREW M6X1 L=10
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#5 M - EEEZ% (1K £1) /Lubrication (single needle)

NO. | BBEBE |4E A £ DESCRIPTION
PARTS NO.| QTY

1 60157 2 [CDARJL A OIL WICK, 400

2 |60089 1 (&l AT OIL PIPE

3 |B142274 1 |(fGh#EFED Lz RUBBER CAP, 4.2

4 (60088 1 |MESHA OIL WICK SUPPORT

5 |28563 1 Sz BOLT, SOCKET M5X0.8 L=8

6 |60033 1 |#HELXE 7Lk FELT

7 |60006 1 | 7—L7TILH(B) FELT, B

8 |60005 1 |7—LI7IJLR(A) FELT, A

9 |60157 3 (SHELAEARILES OIL WICK, 400

10 |60093 1 | 7P—LEHEYE=——)L/34F(B) |OIL TUBE, 200

11 |60097 1 |YUP4R OIL WICK, 250

12 {30750 1 U7 iRk |cLAMP

13 160035 1 |#HELEHBBEYE=—/L/847F |OIL TUBE, 490

14 |60036 1 |#ELELHREYRS OIL WICK, 620

15 60092 1 | 7—LEHRYEZ=—)L/S4F(A) |OIL TUBE, 480

16 60087 1 [HRELASAT PIPE

17 |BS14189 1 |&HfEF TERMINAL

18 |60366 1 [fEhBFE—_— LT OIL TUBE, 185

19 [B142274 1 |&REEFT Lie RUBBER CAP, 4.2

20 |60118 1 | ETFEHEGEE=Z—IL/ (T OIL TUBE, 150

21 |60119 1 | ETRAFHE RS OIL WICK, 220

22 | 0148-E 1 |&hEFEooILb FELT, 3X25

23 |30022-A IE=5: A s CABLE CLAMP

24 160105 1 | EFTEBGHL7TILF FELT, UD ADJUST. BRACKET

25 |60104 1 | ETEHRHETILMRR FELT SUPPORT

26 |37136 1 | ETFTEHASE7IVARZIE SCREW, M5X0.8 L=10

27 |BS01328 1 |FRSEIILERZ HS— COLLAR

28 16287 1 | EFERAHETILMHRZ T v v+— |WASHER, PLAIN M5

29 |60091 1 |7—LEEREZ— L/ (T OIL TUBE, 380

30 |60367 2 YRS 2k Y-JOINT

31 |60377 1 |YRISaqA U hEZ— L (T OIL TUBE, 40

32 160249 1 (At BE=—iv(7F OIL TUBE, 400

33 |60248 1 |A=EEmMEIIE=——ILA(T OIL TUBE, 190

34 |60372 1 | FT#RAERD SPONGE, LOWER SHAFT

35 | 4223 1 AR DR SPONGE SUPPORT

36 | 3052 1 [RRPiBz iRl SCREW, SM9/64X40 L=45

37 |BS38735 1 | FTE#ARIL(ER)EF OIL FEED PIPE

38 |60356 1 | Z4/L32—ER PLATE, FILTER BRACKET

39 |60357 1 (243 —814F PIPE

40 |BS38247 1 | Z4)L5— SUB-TANK

41 |60362 2 |40 E—T L RUBBER CAP

42 |BS44995 1 |Zz)Lk FELT

43 (60361 1 BRA 289y F PACKING

44 | 8040 2 |Ez—unA4FH571k SCREW, SM9/64X40 L=8

45 | 6603 2 |Z48—EHRIERL SCREW, SM9/64X40 L=19

46 |60365 1 | RyRBas o mE=——)L/84F  |OIL TUBE, 450

47 |BS07876 1 |Z4B—iATHZ TUBE CLIP

48 [30625 1 |Eo— 7RSS CUSHION CLAMP

48 (35955 1 |[Ex—naFH|Losy~ CUSHION CLAMP

49 | 8040 1 |Ez— N4 FH55F 1k SCREW, SM9/64X40 L=8

50 |30025 1 |EZWRATFH50F kv v—  |WASHER, PLAIN L3.5

51 |60374 2 |&H/ N R(TC-150) CABLE TIE

52 160357 1 | 7—LEHREY /1T PIPE

53 |37209 1 | ETFTERASE7IVMERLE SCREW, PLAIN M5X0.8 L=12

54 60527 1 RELARATEEBE=—L/ 1T OIL TUBE, 5

55 |60532 1 |[EZ—NWFa—TXZ TUBE SUPPORT

56 [31207 1 |[Fa—TXZIETvir— WASHER, PLAIN M4
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6 iH - E AR (24 8t) /Lubrication (two needle)
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faim - BB & (24 £1) /Lubrication (two needle)

= = =
NO.| M&mES |¥E| 24 DESCRIPTION
PARTS NO. | QTY
1 [60157 2 [CDAZILES OIL WICK, 400
2 |60089 IR VAT v OIL PIPE
3 |B142274 1 |SBhFT LR RUBBER CAP, 4.2
4 160088 1 SR OIL WICK SUPPORT
5 (28563 1 Sz e BOLT, SOCKET M5X0.8 L=8
6 |60033 1 |$tELXE7ILE FELT
7 |60006 1 |7—L27ITILH(B) FELT, B
8 |60005 1 |7—ALI7I)LR(A) FELT, A
9 |60157 3 |SHELAEARILAG OIL WICK, 400
10 (60093 1 |7—LEBRYE=—IL/34F(B) |0IL TUBE, 200
11 |60097 1 (DUF4 OIL WICK, 250
12 130750 IBRUD Y% 1 VAWIN CLAMP
13 {60035 1 |$HELE8BBRYE=—IL/347F  |OIL TUBE, 490
14 |60036 1 |#HELEBHEREYES OIL WICK, 620
15 |60092 1 |[7—L&HEYE=—/L/S4F(A) |OIL TUBE, 480
16 |60087 1 LA PIPE
17 |BS14189 1 [T TERMINAL
18 |60366 1 |BH#SEFE—— (7 OIL TUBE, 185
19 |B142274 1 |#EHhEEFD LR RUBBER CAP, 4.2
20 |60118 1 | EFEHRGERE=Z—IL/1F OIL TUBE, 150
21 160119 1 | ETRAEHE MBS OIL WICK, 220
22 | 0148-E 1 |[RR#EFILE FELT, 3X25
23 |30022-A 1 |14 78x CABLE CLAMP
24 |60105 1 | EFEHAHEZTILE FELT, UD ADJUST. BRACKET
25 |60104 1 | ETERASHEI7TILMEZ FELT SUPPORT
26 {37136 1 | ETFRAHETIMNFZIE SCREW, M5X0.8 L=10
27 |BS01328 1 |SREE 7V MRAHT— COLLAR
28 [16287 1 | ETFTEHRAHEIILMEZ DY +— [WASHER, PLAIN M5
29 |60091 1 [7—LBBE=——L(TF OIL TUBE, 380
30 |60367 2 |YBRIZS3A Uk Y-JOINT
31 160377 1 | YRS o hE=Z— L (T OIL TUBE, 40
32 |60249 1 |h=wtEE=— 4T OIL TUBE, 400
33 |60620 1 |hREERIVIVEZ—ILI(T OIL TUBE,170
34 160372 1 | FEAR D SPONGE, LOWER SHAFT
35 | 4223 1 (AR THZ SPONGE SUPPORT
36 | 3052 1 (AR UHZIE SCREW, SM9/64X40 L=4.5
37 |BS38735 1 | FTEAZIIL(EER)ETF OIL FEED PIPE
38 |60356 1 |[Z4LE3—E1R PLATE, FILTER BRACKET
39 |60357 1 | Z4NE3—EiR/ (T PIPE
40 |BS38247 1 | 7403 — SUB-TANK
41 160362 2 |74 —d L2 RUBBER CAP
42 |BS44995 1 |[ZzILk FELT
43 (60361 I E:: W2y FACTE S PACKING
44 | 8040 2 |[EZ—ILn4FHRLISUT L SCREW, SM9/64X40 L=8
45 | 6603 2 |74 E2—EHRIE SCREW, SM9/64X40 L=19
46 |60365 1 [ RyF2o24mE=——)L/847  |OIL TUBE, 450
47 |BS07876 1 |24 3—ATHZ TUBE CLIP
48 |30625 1 |EZ—=nRq4FRBLIZT CUSHION CLAMP
48 |35955 1 |EZ—q4FR/Lo527 CUSHION CLAMP
49 | 8040 1 |EZ— A FRLIZUT1E SCREW, SM9/64X40 L=8
50 |30025 1 |EZAFHSoF 1Ty %— |WASHER, PLAIN L3.5
51 |60374 2 |&F /U F(TC-150) CABLE TIE
52 |60357 1 |F—LBEHEYAAT PIPE
53 |37209 1 | EFEAHE7IMEZ L SCREW, PLAIN M5X0.8 L=12
54 |60621 1 |hxBE=—I/84T OIL TUBE,500
55 |60527 1 EULAAMTEEEZ=— (T OIL TUBE, 5
56 160532 1 |[EZ—)WLFa—TXR TUBE SUPPORT
57 |31207 1 |Fa—TXZ Ty v— WASHER, PLAIN M4
58 |BS11308 1 |a—FHiLsgd— CORD HOLDER




£ #:B8{%/Bobbin winder mechanism

42 HB8{% /Tension release mechanism




%2 RH{%/Bobbin winder mechanism

=]
No.| o EE |HE fmf DESCRIPTION
PARTS No.|QTY
1 [60571-A 1 [RE X BOBBIN PRESSER
2 (BS25413 1 |AREBZ #ER) BOBBIN PRESSER SHAFT COMPLETE
3 |B062400 1 [R&EELAA—1ERL SCREW, PAN M4X0.7 L=6
4 |B026040 1 |HR&EELA—LETY p— WASHER, PLAIN 4
5 |BS25790 1 |REZHZHER) B-WINDER SHAFT BRACKET COMPLETE
6 160222 1 |FRE&EEhE BOBBIN WINDER SHAFT
7 |B048060 1 |REEREIEDR RETAINING RING, E6
8 |BS23651 1 [REEEEHERC SET SCREW M6X0.75 L=6
9 |BS25417 1 [REZER SPRING
10 |BS25418 1 |[REZFRELER SPRING
11 |BS25409 1 |REEH BOBBIN WINDER SHAFT
12 |BS25410 1 |Hp&EH BOBBIN WINDER WHEEL
13 |BS25789 1 | HRE&EETLR RUBBER RING, 29
14 |B012400 2 |HR&FTHIERL SET SCREW M4X0.7 L=6
15 |BS51262 1 [[ESY &R DUST GUARD PLATE
16 |60216 1 |R&EER M/ I—RC SCREW M5X0.8 L=35
17 |B025080 1 |R&EER#BMT v v— WASHER, PLAIN S 8
18 |4135 1 |R#EEA by A—F vk NUT M5
19 |BS25478 1 |[REIYAR KNIFE
20 |B062680 1 |REUYAZRERE SCREW 4.37X40 L=6
21 |35994 1 [REIYARE Y PIN, SPRING 2
22 |BS38736 1 |REEFHFEH) BOBBIN WINDER TENSION COMPLETE
23 |37229 1 |REEFHEL SET SCREW M4X0.7 L=5
24 (11142 1 | RYIYAR Ty v— WASHER
25 {40132 1 | RESHER R ADJUSTING FLAT SPRING
26 {37532 1 |RESHER/ AR LRLC SCREW M3X0.5 L=3.0
27 131017 1 |R&EEHATSRL SCREW M3X0.5 L=8.0
28 (40138 1 |R&EEIvIa gL BOBBIN WINDER CUSHION RUBBER

£ BB {R/Tension release mechanism

=]
PARTS No. |QTY
1 [60150 1 |REFELEAEGEE) THREAD FLOAT LEVER COMPLETE
2 {60150-01 1 [HRBLEDE THREAD FLOAT LEVER
3 160195 1 |RFLESFEEY NEEDLE ROLLER, 6X25
4 |31021 1 |HREBLESESHRL PINCH SCREW M6X1 L=16
5 [60149 1 |RZBLLA—ER{THE LEVER SETTING PLATE
6 |38042 2 |HREBLLUA—E{TEIE SCREW M4X0.7 L=12
7 |60147 1 |&RBLLA— THREAD FLOAT LEVER
8 (61032 1 |REFLE(EREHE) THREAD FLOAT PLATE (SINGLE NEEDLE)
60144 1 |RiBLPB(2REHR) THREAD FLOAT PLATE (TWO NEEDLE)
9 |60153 1 |&ELLA—BERE SHOULDER SCREW, SM4.37
10 |60145CC 1 |REMLYL/AFEYE SOLENOID COMPLETE
11 {60146 1 |RFLYL/ARERF TR SETTING PLATE, SOLENOID
12 137134 2 |%FLSOLEEHRIE SCREW M4X0.7 L=8
13 |31207 -2 |REFLYL/AFBEIRIR T v v— WASHER, PLAIN M4
14 160535 1 |HRBLYL/ KSR BRACKET, ;SOL
15 {30075 2 |RIBFLYL/AFRRIE SCREW M4X0.7 L=8
16 {31208 2 |BHRIET v y— WASHER, SPRING
17 {60451 1 |Eo—sq7 VINYL PIPE (5%4X260)
18 [60145C 1 [RZFLYL/AF ) TENSION RELEASE SOLENOID
19 (34735 1 |RBLYL/ARyFx PACKING, :TENSION RELEASE SOLENOID
22 |61033 1 |HRFLBAT) T ERFIETRE) SPRING (EXCL. TWO NEEDLE TYPE)
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RUYBRR (1IKE, 288 H)

Thread trimmer mechanisim (single needle, two needle: right)




REIYB R AE, 2Kt H)

Thread trimmer mechanism (single needle, two needle: right)

No.| mBEE |5 kS DESCRIPTION
PARTS No.|QTY

1 (61012 1 |BEARZITE SUPPORT BRACKET, FIXED KNIFE

2 131017 2 |EEARIE SCREW M3X0.5 L=8

3 |61010 1 |EEAX FIXED KNIFE

4 [61013C 1 |REHREYH THREAD RETAINING PLATE COMPLETE

5 (31017 2 | R{EERIE SCREW M3X0.5 L=8

6 127178 2 |BEARERE SCREW M5X0.8 L=25

7 (16287 2 |EABARZREILET i v— WASHER, PLAINM 5

8 [61011 1 |ERBh AR Zdh DRIVING KNIFE SHAFT

9 {61009 1 |EEBHAR DRIVING KNIFE

10 |30075 2 |EREhAZIE BOLT, SOCKET M4X0.7 L=8

12 |BS21775 2 |EEBAREHS—(EH) COLLAR COMPLETE

13 |60544 1 |EEE)AXER(A)E DRIVING KNIFE ARM COMPLETE, A

14 127174 1 |EREIAABR(A) L PINCH SCREW M4X0.7 L=10

15 |60545 1 |EREhAABIB) DRIVING KNIFE ARM, B

16 [31092 1 |EREIARBE(B)FE4al PINCH SCREW M4X0.7 L=12

17 |60293 1 |EEBhARESE DRIVING KNIFE CONNECTION

18 | 4835 2 |EREHNARELE LD RETAINING RING, E3

19 |60305 1 |ROVYL/AF THREAD TRIMMER SOLENOID

20 {60306 1 |RPYYL/AFERTR SOLENOID SETTING PLATE

21 |271174 2 |RPYYL/AFIE SCREW M4X0.7 L=10

22 131208 2 | RPYYL/AFIERT S v 4— [WASHER, SPRING

23 |60151 1 |REF2—T(HRTYYL/AFRA)  |TUBE, 120

24 (28031 1 |RUIYYL /A FERT L SCREW M6X1 L=14

25 |28578 1 |&RUIVL/AFR{SRETviv—  |WASHER, SPRING

26 160298 1 |ERBIARTEDE DRIVING KNIFE ARM

27 134008 1 |BEFARESERHRL PINCH SCREW M4X0.7 L=14

28 | 8145-02 1 |8 ARESFEO—F— ROLLER

29 | 8145-03 1 iR LA E#E O RETAINING RING, EXTERNAL 4

30 61017 1 |RIYhL THREAD TRIMMER CAM

31 |31092 3 |RUIYhLIE SCREW M4X0.7 L=12

32 (35952 1 |_"vFig¥F& TERMINAL BLOCK, ARM

33 |35971 1 |[NuFmFaILE SCREW, M2.5X0.45 L.=12

34 [31111 2 |REBRLET VI — WASHER, PLAIN M3

35 |31111 2 |BEARLET v v— WASHER, PLAIN M3

36 161013 1 |%EFR THREAD RETAINING PLATE

37 |34825 1 |REEThR THREAD RETAINING SPRING

38 |61041 2 |REBEARLE SCREW SM2.38X56 L=3.2

40 [60199C 1 |REYvL/AE5—TIL ($]) HARNESS FOR THREAD TRIMMER SOLENOID

41 |60480C 1 |[7—ARE D) GROUNDING WIRE COMPLETE

42 |BS03815 1 |axo2hs8— 12P CONNEGTOR CAP 12P

43 |B153969 1 |ax94%12P CONNECTOR 12P

44 130150 1 |3x94h/3— 6P CONNECTOR CAP 6P

45 |60565C 1 |BRAYFr—TN0 HARNESS FOR KNEE SWITCH

46 [17376 1 a3 6P CONNECTOR 6P
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HYIVYER{ER (2K &t : £) /Thread trimmer mechanism (two needle: left)




FUIYRE{ZR (2K &t : &) /Thread trimmer mechanism (two needle: left)

o]
.| BEES |4 LE] DESCRIPTION
PARTS No.[QTY
1 |61012 1 [EEAXRTE SUPPORT BRACKET, FIXED KNIFE
2 (61010 1 [BEAR FIXED KNIFE
3 (31017 4 |hU SCREW M3X0.5 L=8
4 (31111 4 |Tuiip— WASHER, PLAIN M3
5 |61013C 1 |RESREYE SPRING, THREAD HOLDING
6 |27178 2 |BEARZE SCREW M5X0.8 L=25
7 116287 2 |BAEARZEIE Ty v— WASHER, PLAIN M 5
8 [61201 1 |EREhAR Sk DRIVING KNIFE SHAFT
9 (61009 1 |EBEHAR DRIVING KNIFE
10 |30075 2 |EREhARIE : SCREW M4X0.7 L=8
12 |BS21775 1 |EEAREHT—GE) L SET SCREW COLLAR COMPLETE
13 (60635 1 |EEEAREHS—TF SET SCREW COLLAR
14 |B014680 2 |ERENAREHHS—1E SET SCREW SM4.37
15 |60610 1 |RYIYIL/AFBG) THREAD TRIMMER SOL, ARM COMPLETE
16 |27174 1 |RYYYL/AFBLE BOLT, SOCKET M4X0.7 L=10
17 [60611 1 |EEShARYSH(A) LINK, A
18 | 4835 1 (BEENARESS LD RETAINING RING, E3
19 |60612 1 |Ehal SHOULDER SCREW, M6
20 |60613 1 |EREIARBE(D)E DRIVING KNIFE ARM ASSY, D
21| 4835 2 |EREjARERILOE RETAINING RING, E3
22 |B156265 1 |EE |{WASHER, PLAIN 6
23 |60614 1 |EREARYS(B) LINK, B
24 |60615 1 |EREhAZBE(C)R DRIVING KNIFE ARM ASSY, C
25 131092 1 |EESARBC)ERL BOLT, SOCKET M4X0.7 L=12
26 | 4835 1 |EREhARESEIE AR RETAINING RING, E3
27 (60617 1 |REYYL /ARG THREAD TRIMMER SOLENOID COMPLETE
28 160618 1 |REF2—T TUBE, 200
29 {60616 1 |&REYYL/AFRfTR SETTING PLATE, SOL
30 |27174 2 |HRUYVL/4F1E BOLT, SOCKET M4X0.7 L=10
31 [31208 2 |RAFY T Iy e— WASHER, SPRING 2-4
32 |27174 2 |&RPYvL /AFER{TiRIE BOLT, SOCKET M4X0.7 L=10
33 (31208 2 |Efhirit (Ea ES WASHER, SPRING 2-4
34 (60298 1 |EEBAREDE DRIVING KNIFE ARM
35 |34008 1 |ERBhARFZHFEFHRL BOLT, SOCKET M4X0.7 L=14
36 | 8145-02 1 |EEgAR=HEN-F— ROLLER
37 | 8145-03 1 |EEEhAREHEIE AR RETAINING RING, EXTERNAL 4
38 (60307 1 |REIVAHL THREAD TRIMMER CAM
39 (31092 3 |RUIYALLE BOLT, SOCKET M4X0.7 L=12
40 {35952 1 | NwFiEFE TERMINAL BLOCK, ARM
41 135971 1 [RoFigFEaLE SCREW, M2.5X0.45 L=12
42 (35955 1 |oviavssus CUSHION CLAMP
43 |B144075 1 |9viavy527 ik BOLT, SM3.57
44 130025 1 |2viavdoo Ik dvire— WASHER, PLAIN L3.5
47 160154 2 |EBAY—T SOLDERLESS SLEEVE
48 |60617-02 1 |ROYVL/AES—TIL(E) CABLE (SHORT)
49 |60617-03 1 |HRYIL/AFT—TIL (&) CABLE (LONG)
50 {60305 1 |REIYVL/AF THREAD TRIMMER SOLENOID
51 |23379 1 |Evit SCREW 9/64X40 L=3.9
52 |61013 1 | REHKR THREAD HOLDING PLATE
53 |34825 1 |REEER THREAD HOLDING SPRING
54 |61041 2 | REHZLILE SCREW SM2.38X56 L=3.2
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FERF %R (1R %1) /Thread tension (single needle)
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%R FR8{%(17K£1) /Thread tension (single needle)

(=]
N | BRES |9E LLES DESCRIPTION
PARTS No.|QTY
1 160134 1 |B—A+FE TENSION ADJUSTING STUD, 1ST
2 |20224 2 |E—F#HFm TENSION DISC
3 |20226-01 1 |iB&ERTYY TENSION SPRING
4 120225 1 |B—HFFvh NUT
5 |60133 1 |B—RTRET THREAD HOOK, 1ST
6 [60136 1 [BAFR(EAD) TENSION PLATE WITH PIN
7 |60391 1 |RBAFHE TENSION ADJUSTING STUD
8 |60135-02 1 |FAFIRHREAN THREAD GUIDE
9 |B145446 2 |FFm DISC, ; TENSION
10 |B159805 1 |HA—m DISC PRESSER, ; TENSION
11 |BS07490 1 |BFEATIT TENSION SPRING
12 |B149566 1 |RAFFAVIL TENSION NUT
13 |60138 1 | REEARLRBT THREAD RETAINER
14 |37288 2 | REERRENTLE SCREW M4X0.7 L=5
15 |10694 1 |ZEMD TENSION CONTROLLER DISC
16 |B118319 1 |ZEmikRL SCREW SM2.38X56 L=6
17 [19512 1 |RAFE TENSION ADJUSTING STUD, S
18 |10689 1 |&RBIATFYLYT THREAD CONTROLLER SPRING
19 (19534 1 |a—LwkFvbk TENSION NUT
20 160141 1 |REDIR TENSION RELEASE PLATE
21 |B112712 2 |RBHIREERLRL SHOULDER SCREW SM3.57X40
22 |60148 1 |REHEEY SHOULDER PIN, TENSION RELEASE
23 |60143 1 |REHHLE AL PUSHER PIN, TENSION RELEASE
24 |20226-02 1 |REDHBLRT)YT SPRING
25 |60142 1 |REHHLEV RV NUT, CAP M4
26 | 4137 1 |REHBLEVARAF YR NUT, M4
27 110690 1 | RTY 5% STOPPER
28 |B062670 1 |RBIEFRTYTZF1ERL SCREW SM3.57X40 L=5
29 160137 1 |RBFELS— COLLAR, TENSION STUD
30 |37229 1 |RBFELS—LE SET SCREW M4X0.7 L=5
31 /34629 2 |FAFIRIE SCREW M4X0.7 L=8
32 |31568 1 |EHRENHE) THREAD GUIDE, U
33 |34629 1 |[EHREF(E)IE SCREW M4X0.7 L=8
34 |60534C 1 (EREFFE THREAD HOOK COMPLETE, D
35 [60534 1 |@mREBHCF THREAD HOOK, D
37 |BS48761 1 (8t THREAD CLAMP
38 |BS49530 1 |$HREARMLER SPRING COMPRESSION
39 [B112301 1 |E&4al 3.18x40 SHOULDER SCREW, SM3.18X40
40 |60140 2 [m&HR#(F)IE SCREW M5X0.8 L=8
41 |28206 1 [B=LybAbysi— STOPPER, TENSION NUT
42 (37229 1 [REAFHIL SET SCREW M4X0.7 L=5
43 |61055C 1 [BAFiR(CK#) TENSION PLATE COMPLETE
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2 FB81% (24 %1) /Thread tension (two needle)
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2 FBH% (24 8t) /Thread tension (two needle)

= DESCRIPTION
No.| BEES B fn
PARTS No. [QTY
1 160134 2 | E—BTE TENSION ADJUSTING STUD, 1ST
2 120224 4 |E—EHFM TENSION DISC
3 |20226-01 2 |@&EATYY TENSION SPRING
4 20225 2 |E—HFFvhk NUT
5 160133 2 |B—ETHRET THREAD HOOK, 1ST
6 160136 1 |BF|READ TENSION PLATE WITH PIN
7 (60391 1 |RAFE TENSION ADJUSTING STUD
8 |60135-02 1 |BAFHEARERN THREAD GUIDE
9 |B145446 4 |FAFm DISC, ; TENSION
10 |B159805 2 |AZ—m DISC PRESSER, ; TENSION
11 |BS07490 2 |iREERTIYT TENSION SPRING
12 |B149566 2 |REBAFAIYIL TENSION NUT
13 |60138 1 | RKERARET THREAD RETAINER
14 (37288 2 | KEBEEARLRBITL SCREW M4X0.7 L=5
15 (10694 2 |Z—Em TENSION SPRING GUIDE COMPLETE
16 (B144682 1 |ZEmitHL SCREW SM2.38X56 L=12
17 |10962 1 |RFAFE TENSION ADJUSTING STUD, L
18 |10953 1 |R3IRTYY THREAD TAKE-UP SPRING
19 |19534 1 |a—LybFvk TENSION NUT
20 |60141 1 |REDIR TENSION RELEASE PLATE
21 |B112712 2 |REOIRAERL SHOULDER SCREW SM3.57X40
22 160148 1 |REHEREY SHOULDER PIN, TENSION RELEASE
23 |60143 1 |REHBLERLE PUSHER PIN, TENSION RELEASE
24 |20226-02 1 |REDHBLAT)LT SPRING
25 |60142 1 |REHHLE R NUT, CAP M4
26 | 4137 1 |REORLEVARAF Y NUT, M4
27 |10690 1 | RFTY 5% STOPPER
28 |B062670 1 |RBIZERTY T2 1ERL SCREW SM3.57X40 L=5
29 |60137 1 | RAFEHS— COLLAR, TENSION STUD
30 (37229 1 |RFFEHS—IE SET SCREW M4X0.7 L=5
31 |34629 2 |ERFiRik SCREW M4X0.7 L=8
32 |31568 1 |EmHR#EHE) THREAD GUIDE, U
33 (34629 1 |[mR#BF(E)IE SCREW M4X0.7 L=8
34 |60534C 1 |[\EHR#H(FE THREAD HOOK COMPLETE, D
35 |60534 1 |@mHREBHCF) THREAD HOOK, D
37 |BS48761 1 |$#t&iEz THREAD CLAMP
38 {BS49530 1 |#HAERBLIER SPRING COMPRESSION
39 |B112301 1 |Bx4al 3.18x40 SHOULDER SCREW, SM3.18X40
40 |60140 2 [ mEHRE (P SCREW M5X0.8 L=8
41 |28206 2 |B—LybRAbysi— STOPPER, TENSION NUT
42 160630 1 |RATHE TENSION ADJUSTING STUD, L
43 |10952 1 |REHERE SHOULDER PIN L, TENSION RELEASE
44 37229 1 |RBEFHEL SET SCREW M4X0.7 L=5
45 |60631C 1 |FRFH(KH) TENSION PLATE COMPLETE
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EH XA vFB{% (-FL) /Knee switch mechanism (=FL)

3 &

(0

FEN A A vFBH{%/Manual switch mechanism
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EH 2 A wFER{ZR(-FL)/Knee switch mechanism (-FL)

=) DESCRIPTION
No. | MEBS |HE T |
PARTS No.|QTY
1 [60541C 1 |BRRAyFtuk KNEE SWITCH ASSY
2 |B142026C 1 (R yFEAT I (F8) KNEE SWITCH SHAFT ASSY
3 |B142026 1| Ry FEATIHE KNEE SWITCH SHAFT
4 |B142027 1 | RAyFRAITHEES BRACKET, ;SHAFT
5 |B100463 1 | RAyFR{GH#HELERE BOLT, SQUARE 7.94X18 L=135
6 |B114967 1 | Ay FRAFTFER N/ A— STOPPER, :K-LIFTER PLATE
7 |B110087 1 A yFRfFHH#ELL BOLT 5.95X28 L=8
8 |60541 1 |BRAAyFER) SWITCH & CONNECTOR ASSY
9 |60541-03 1 |BAAAyF TR ) SWITCH & SETTING PLATE ASSY
10 |30187 2 |[axvRE PIN CONTACT
11 |30185 1 |a942—P) 6P NYLON CONNECTOR
12 {30151 1 |axso8—hii—6P PLUG COVER, #14
13 |30750 I IAWIN BEAD BAND, S
14 |40253 4 |BRAAyFERAHARRL WOOD SCREW, FLAT M4.1X25
FHFHAAvFBH{%/Manual switch mechanism
(=]
N | e Ee e e DESCRIPTION
PARTS No.|QTY
1 [60473C 1 | R4y FEvk SWITCH COMPLETE
2 160177 1 |RAyFHhi— SWITCH COVER
3 |60175 3 | AL YF(UB-15KKSTN) SWITCH, UB-15KKS1N
4 160176 2 | R vF(UB-15KKSTM) SWITCH, UB-15KKS1M
5 160184 5 |LX LENS
6 |60170-01 1 [BLKRET—Y QR PUSH BUTTON MARK, QR
7 16017002 1 [#LARE<w—%2 CD PUSH BUTTON MARK, CD
8 |60170-03 1 [#|LAE><T—5 BC PUSH BUTTON MARK, BC
9 |60170-04 1 |#LARR<T—4 HS PUSH BUTTON MARK, HS
10 |60170-05 1 [#RLARE<w—2 PC PUSH BUTTON, PC
11 |60183 5 [HLARA PUSH BUTTON
12 {60181-02 1 |[RAYFr—T I HARNESS
14 60467 1 [aRo5E> PIN CONTACT : LLF-01T-1.3E
15 160473 1 |BTRAYyF5—T)L HARNESS COMPLETE
17 |60479 1 (a4 B2—hs/—15P CONNECTOR CAP
18 |60466 1 |ax242—15P NYLON CONNECTOR
19 |30750 |3 VAWI N CABLE TIE
20 (60178 1 | R yFh/—iR SWITCH COVER PLATE
21 (37288 2 (AL VFh/i—1k SCREW M4X0.7 L=5
22 160204 2 | RAvFHhAA—it SCREW M4X0.7 L=6
23 131207 2 | RAYFHN—RIE T — WASHER, PLAIN M 4
25 (60543 7 |axs58E PIN CONTACT : LLM-01T-1.3E
26 |E201271 2 EHR 270Q1/4W
27 |60181-01 2 | =g WIRE
28 160543 2 |3 EEBTAAYFA) PIN CONTACT : LLM-01T-=1.3E
29 {60572 2 | FaL—T HEAT SHRINKABLE TUBE
30 |60573 2 |HEFa—7 HEAT SHRINKABLE TUBE
31 {60618 2 |[REEF2—T PROTECTIVE TUBE

_52_




ZC [£ B84%/Air presser mechanism

WX 7OF21T—42B8{% (-FL) /Presser foot actuator mechanism (-FL)
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o RIPTION
No. | BRES | i DESC
PARTS No.|QTY
1 [60491 1 | BEEF v 4E) SOLENOID VALVE SET, 4
2 160387C 1 |BRFQRIRTE) SOLENOID VALVE COMPLETE, 4
3 |60387 1 |BHEIT4E-24V) AIR MANIFOLD COMPLETE, 4
4 |60387-01 4 |BHEF SOLENOID VALVE
5 |60387-02 8 |BHEFAFLERL SCREW, M2X20
6 |60387-03 4 |H R YRAOSP-G) GASKET
7 |60387-04 1 |Z7=R—JLF4(MFS4) AIR MANIFOLD, 4
8 |30720-03 6 |FST(ADS5E) PLUG
9 |60387-05 3 |HFWN) JOINT, A
10 |60387-06 2 |#FB) JOINT, B
11 |60468 1 |axo2448 CONNECTOR COMPLETE, 4
12 16038712 2 | ALY — AIR MAFLER
13 |BS09228 1 |=vFILA) NIPPLE, 6.35X1/8
14 [BS09318 1 [LFal—4— INTEGRATOR
15 |60387-13 1 |=vFILB) NIPPLE, B
16 [60387-14 1 |AR—ILsST BALL VALVE
17 |60387-15 1 [=vZ7ILC) NIPPLE, C
18 |60387-16 1 |EBREFEUT TR SETTING PLATE, VALUE
19 [60387-17 4 |EBHEFLERLE SCREW M3X0.5 L=38
20 31208 4 |BREBLEBI TV v— WASHER, SPRING
21 {31207 4 |BHEEFILEFEI v v— WASHER, PLAIN M 4
22 [10734-24 | 2 |BREEFER{HIFIRIE WOOD SCREW, M4.5X20

BAT VF 2T —3B{FR(-FL)/Presser foot actuator mechanism (-FL)

moxs |we ma DESCRIPTION
PARTS No.|QTY

1 [60172 1 [FLS )& —GH) CYLINDER COMPLETE

2 |60172-01 1 [FL Y — CYLINDER

3 [60172-02 EES JOINT

4 [60172-03 2 [FLS oS —1khl SCREW M5X0.8 L=45

5 |60174 1 [FLI )5 —3RLAl SCREW

6 |28070 1 |FL Y F—BR vk NUT, M8

7 |60169 2 |FLEANAOVF21—T AIR TUBE, 870
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{12 B {%/Accessories




{2 Mm%/ Accessories

a

No.| maES |4me i DESCRIPTION
PARTS No.|QTY

1 [ 1872 1 [AALF(5MM) HEXAGONAL WRENCH, 1.5

2 [19456 1 [RALUFEMM) HEXAGONAL WRENCH, 2

3 (19457 1 |AALUF(2.5MM) HEXAGONAL WRENCH, 2.5

4 [19458-A 1 [RABLUFEMMAOLYT HEXAGONAL WRENCH, 3 (LONG)

5 (19459 1 |AAALFEMM) HEXAGONAL WRENCH, 4

6 [19460 1 [RALUF(EMM) HEXAGONAL WRENCH, 5

718118 1 |FS43—(K) SCREW DRIVER, L

8 | 8120 1 |FSq/3—(h) SCREW DRIVER, M

9 | 8121 1 |ESA58—(0N) SCREW DRIVER, S

10 [19473 1 |H=FErFZ4/58— SCREW DRIVER, PLUS

11 |11885 2 |evT HINGE

12 [B143910 2 |EVTRITT L RUBBER CUSHION

13 |BS53188 2 |[a—F—%+B) CORNER SUPPORT

14 |B148890 2 |a—+—=HA) HEAD CUSHION

15 | 6055 4 |t LakET NAIL

16 {19462 1 [AHRLF DOUBLE WRENCH

17 (11193 1 |[FAEy OIL TANK

18 | 8125 1 |;m=EL OILIER

19 | 8132-A 1 |[ERSs% ACCESSORY BAG

20 |60386C 1 M5 F(ER) OIL PAN COMPLETE

21 {60386 1 [hRT OIL PAN

22 |PL-09 1 |[7—ASANIL LABEL, GROUNDING

23 |15082 1 HUA POLLY OILIER

24 115081 6 |ARHEfTHRL WOOD SCREW

25 |N0123 3 |#f DPx17 #23 NEEDLE DPX17 (#23)

26 |BS53190 2 |EAERET LREE SPACER, C-SUPPORT

27 |BS53189 2 |3—F—%+3d LRE SPACER, H-CUSHION

37 |B100477 1 |CEEPS: 4% HEAD REST

38 (35254 1 [#RiIkvk COTTON STAND COMPLETE

39 |61052 3 |RE> BOBBIN

40 |61010 1 |BERAX FIXED KNIFE

41 |60699 1 |FNAERLCEIL (IRFHERALTIEERC) [HEXAGONAL WRENCH 2.5 (EXGL. SINGLE NEEDLE “E” TYPE)

42 130625 1 |[BHESr—TIo75207 SYNCRONIZER CABEL CLAMP

43 160374 B~ VAWIN CABLE TIE

44 161038 1 |[3—Fh/— CORD COVER

45 | 8124 1 |BA&ERH/— COVER

46 (38264 1 |[P—LAkET THREAD GUIDE

47 |30601 1 [F—LfkiiTiERl SCREW M5x0.8 L=10

48 |6055 2 [a—F—%(A)1EET NAIL

49 [90625 1 [RFTY T — SPRING WASHER
<2441/ Two needle>

25 [N0123 4 [3F DPx17 #23 NEEDLE DPX17 (#23)

38 |[BS29853 1 |&R3Ttvk COTTON STAND COMPLETE

39 |61052 4 |FRE> BOBBIN

40 |61010 2 |EEARX FIXED KNIFE

46 (38264 2 | 7—L&%BT THREAD GUIDE

50 (11196 1 |Evtvbk TWEEZERS
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F—IFR(SBAT)/ Table of gauge parts (type S)
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T —U 5 (ERAT) /Table of gauge parts (type E)
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SEIKO SEWING MACHINE CO., LTD.

2-13—6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81-47-420-3560

E-mail: export@seiko—sewing.co.jp
http://www.seiko—sewing.co.jp./
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T273-0018 FEEMBHRET2-13-6
TEL: 047-420-3561, IP&EEL : 050-3535-3491
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